



**NATIONAL TESTING STANDARDS INC.**  
RESEARCH AND TESTING LABORATORIES

Report No. 29952-1

December 17, 2008

S130

**Client:** Jensen Swing Products, Inc.  
9327 Wheatlands Rd.  
Santee, CA 92071

**Reference:** Charvet Vecchio  
Letter of 11/05/08

**Subject:** Lead Content of Plates & Triangles.

**Sample Description:**

Two pieces of galvanized metal were submitted by the Client and identified as plate and triangle.

**Request:**

Determine the lead content in each of the submitted metal pieces.

**Method:**

A weighed aliquot of each of the submitted metal pieces was dissolved in nitric acid and the lead content measured by standard colorimetric procedures as published in the 2<sup>nd</sup> edition of Colorimetric Determination of Trace Metals by E. B. Sandell.

**Results:**

	<u>Average (ppm)</u>	<u>Range (ppm)</u>
Plate	44.9	44.3/45.6
Triangle	48.3	47.7/50.0

**NATIONAL TESTING STANDARDS**

by Lewis F. West